A8 3D Printer Installation Guide




Welcome to Anet Facebook and Twitter Page

The latest news, products etc information from Anet would be published in Facebook, Twitter.

And we have after-sales service team in Facebook to help you solve using issues. Let’s have a
look how to join us:

1. You can visit following links to find Anet and join us:
Facebook: facebook.com/anet3dtech
Twitter: twitter.com/anet3dprinter

~net

= =

3D PRINTER

Shenzhen Anet

Technology Co.,
Lid.
@anetidtech

Home e Like = Follow  # Share
Pasts

In Anet Facebook page(@anet3dtech), click “Like”;


https://www.facebook.com/anet3dtech
https://twitter.com/anet3dprinter

Kol

2 Tweets Following Followers Likes "
50 90 38 7 st IO

Tweets Tweets & replies Media T 7 T
Anet 2D Printer @anet3dprnter - 1h o Bill Clinton & @BillClinton
= established AﬁE*— To improve quality is one of our important target this year. Anet R&D department X g © F-o;'r:_; -_
low
[ includes a skilled and responsible team to ensure customers to have better and

In Anet Twitter page(@anet3dprinter), click “Follow”;

2. In Facebook and Twitter, You can search keywords to find Anet:
In Facebook search box, please search “anet3dtech” ; Find Anet page and “Like” us;

n anet3dtech 7 Q, . d

All Posts FPeople Photos YWideos Pages Places Groups Apps
Filter Results e - A
POSTS FROM

. Anyone Shenzhen Anet Technology Co., Ltd. 1l Like

You 20 like this - Electronics

ap PRINTER  Anet is a leading 3D printer manufacturer. The 3D printers have been soli
Your Friends and Groups



In Twitter search box, please search “anet3dprinter”; Find Anet page and “Follow” us;

(an =t3d Fl-rl_ﬂtEI"I i {::1:) =

Ancet ID Printer @ancet3dprninter
I o llowing

Search all people for anet3dprinter

T———— T | gy | —— 1

3. In Anet Facebook page, you can also join our after-sales group:
Follow above two methods, you can find Anet Facebook page, then on the left side

click “Groups”, you would see “Official Anet 3D Printer After-sales Group”, click “Join
Group” to join us;

Shenzhen Anet
Technology Co.,
Ltd.

@anet3dtech

Home ol Liked » | 3\, Following v  # Share = Contact Us © Send Message

Posts

Groups Groups by This Page
Reviews

- Qfficial Anet 3D Printer After-sales Group
Videos Public Group |+.ITGIW

4 members

This is Anet official after-sales group. Anet fans can discuss, ask. share the problem..

......



4. Scan QR code to find Anet Facebook and Twitter page:

facebook.com/anet3dtech twitter.com/anet3dprinter



A8 Assembly Instructions

Attention:

1.Please make sure the package not
broken when you receive it.

2.Please check the printer parts
according to the packing list.

3. Please contract your supplier if
any questions.



A8 assembly parts list 1

3D Printer A8 assembly parts list
ltem [Material number| Picture Name QTY| ltem l‘f[aterial number] Picture Name QTY
Hot bed fixed alumi -~
1-1 1700100001 o bed Tixed aluiminum 1 2-1 1700200004 f | |Mainboard 1
plate ! -
220mm*220mm~3mm Hot i _
1-2 1700200001 bed 1| 2-2 1700300005 : ' * |Left Z axis nut support 1
'-'_‘_‘_-H-“H‘-\- ] . ] ]
1-3 1101900001 Plastic nippers 1 2-3 1700300006 Right Z axis nut support | ]
-_—h
1-4 m 1.5M Power line 1 2-4 1300300001 Wind mouth 1
1-5 1101900008 ' 6mm=160mm Screwdriver | 1 | 2-5 | 1700300001 0 1.7M Belt 1
Y s L | 8GB TF card and card
1-6 1700200002 d? Four parts below inthisbag| 1 | 2-6 1700200007 : reader 1




A8 assembly parts list 2

Item [aterial numbe| Picture Name QTY] ltem |aterial numbe| Picture Name am

1-6=1 | 1700200003 40710 Fan 1| 2=7 | 1700200005 m 5015 Air blower 1
" . o . |Y axis belt bearing

1-6-2 1101200002 ‘ 4011 Cooling fin 1 2-8 1700300002 {f support 1

1-6-3 | 1101700001 | === |Fan cover 1| 28 | 1700300003 ﬁ E:’; parts below in this | -,
M3*45 Screw__ 2pcs Z axis Limit switch

1-6-¢ | 1700100003 j M2 Spacer~ | 8pcs L/ )30 00009 E fixed plate :

. g Screw bag include below e .

1-7 1700100004 ’"ﬁn g sCrews 1 [2=8-2 | 1300100004 IL- Y axis motor support 1
%’ . . Y axis Limit switch

1-7-1 | 1700100005 __ﬁ M3*18 screw  50pcs 1 [2-9-3 | 1300100007 q fixed plate !

1-7-2 | 1700100006 ;‘-;,%.,_, £ (M3 Nut 64pcs 1 |2=9-4 | 1300100005 8 Y axis belt fixation 4

clamp




A8 assembly parts list 3

Item [aterial mumbe| Picture Name QATY] Item [aterial mumbe| Picture Name QTY,
1-7-3 | 1700100007 | ‘sicEly |M8 Nut 16pcs 5-5-5 | 1300100010 ot Guide rod back up plat
- IL&% MB Spacer 12[}65 1 l\\_F. e row ac up p alg 8
1-7-4 | 1700100008 GE=) (M8 screw  28pes 5-10 | 1300100020 Sid it plat
ﬁ M4*14 screw  4pcs 1 Ide support plate 2







A8 assembly parts list 5

Item [Material number| Picture Name
1-10 1300500005 @ Four parts below in this bag
1-10-1| 1300500001 4.5M Winding pipe
1-10-2| 1300900001 " |Belting
1-10-3| 1300400006 R clip
1-10-4| 1300400005 Locating piece

Item

aterial number] Picture Name QTY|

1700100016 ‘ Extruder 1

i

»

- @ -

1700200008 X axis motor 1
1700200009 Y axis motor 1
1700200010 Z axis motor 2
1101300008 Linear bearing 7




A8 assembly parts list 6

Item [aterial numbe] Picture Name Q) Item [aterial numbe| Picture Name QTY|

e |GUIdE rod 436mm 2pcs
Guide rod 380mm d4pcs 5

T type lead screw
M8*345mm 2pcs
Threaded rod
00015 M8*400mm  2pcs £
Threaded rod

™~ M&*150mm  1pcs

1-11 1700200011 QEN LCD 2004 screen 1 1700100014

K Motor line 40CH
¥ Motor line 40CH
Left I Motor line

1-12 1202100031 40CH ight
Z Motor 1%

Extruder ne
90CH

Heat bed line

1-13 | 1700200027 iy 1

1200100002 Power Supply 1

Tl |Finger sleeve

1-14 1501500001 A
accessories bag

&
1202200007 1_5M wwire 1

Please check printer parts quantity when you receive it .



Name of each printer part

Screen

Z Leading Rod 40Fan

50Soprador

Z Threaded Rod

X Limit Switch X Leading Rod

e % s, P 4 Extruder Motor

Extruder
Z Limit Switch Y Motor
Mainboard Y Limit Switch

Hotbed

Z Right Motor

Y Threaded Rod
Y Leading Rod




Assembly Step 1

Name and Qty. of printer parts

Please be aware the screw holes is in
red circles

Before Assembly

ltem Name of parts QTY.
1 Bottom support plate 1
2 Top support plate 1
3 Side support plate 2
4 M3™18 Screw 12
5 M3 Nut 12
After Assembly




Assembly Step 2

Please be aware the screw
holes is in black circles

Before Assembly

m—)

Name and Qty. of printer parts
ltem Name of parts QTY.
@ w3 1 Step 1 1
M3*18 2 Support plate lock plate 2
} 3 M3*18 Screw 4
4 M3 Nut 4
After Assembly




Name and Qty. of printer pars

tem Name of parts aTy.

Back plate

Y axis motor

Y axis motor suppaort

Y axis motor foced plate

Assembly Step 3

Y axis Limit switch fixed plate

Y axis Limit switch C50 CM

M3*12 screw

M2*12 screw

W0 (00| =t |n |4 | Co|hd| =

M3"18 screw

s |dw By [de = | = | = | = | | =

s
(=]

M3 Nut

Before Assembly After Assembly



Assembly Step 4

Before Assembly

Name and Qty. of printer parts

ltem Name of parts QTy.
1 Step 2 1
2 Step 3 1
3 M3*18 screw 4
4 M3 Nut 4




Assembly Step 5

Before Assembly

Name and Qty. of printer parts
ltem Name of parts QTY.
1 Y axis belt bearing support 1 M3
2 Front plate 1 =
3 M3*18 screw 2 il
4 M3 Nut 2 ﬂ
After Assembly




Assembly Step 6

A o

Threaded rod 400mm

-~ i -n.-_-i—\_- - —| i
.

Before Assembly

After Assembly

Name and Qty. of printer parts

ltem Name of parts QTy.
1 Step 4 1
2 Step 5 1
3 Threaded rod 400mm 2
4 M8 Nut 12
9 ME Spacer 12




Assembly Step 7

Before Assembly

i".‘_._r-." ‘
(==
1

Y Guide rod 380mm

Ty
1K

|

|
)

'J] 1 JI

pliE)

'J] 1J|
g

l

Name and Qty. of printer parts

ltem

Name of parts

QTY.

Step 6

Y axis Guide rod

Guide rod back up plate

Linear bearing

M3*18 Screw

[T I Y I O IR L

M3 Nut

P P [ | P [ D) —

After Assembly




Assembly Step 8 M

M4*14

Name and Qty. of printer parts

ltem Name of parts QTy.
1 |Hot bed fixed aluminum plate 1
2 Y axis belt fixation clamp 2
3 M4*14 screw 4

Attention: Leave vacancy between belt fixation

clamp and hot bed fixed plate for belt positioning.

Before Assembly

After Assembly




Name of QTY. of printer part

Assembly Step 9 @@ \ = e of parts a
1 Step 7 1

M4*8 2 Szez 8 1

Before Assembly 3 M4#8 Screw 16

Attention: Please diagonally tighten the screws when all are in there place




Name and Qty. of printer parts

Assembly Step 10  |tem

Name of parts

QTY.

1

Belt

1

Before Assembly

After Assembly

10-20cm left after installation.

Attention: Belt is for X&Y axis transmitting .Cut the length you
need to each transmission shaft. The belt is 1.5m in total and




Attention: Hot bed screws should be in the bottom, and

Assem b|y Step 11 wing nuts will keep the height of hot bed level as well as
firming the hotbed.

Before Assembly

Name and Qty. of printer parts

ltem Name of parts QTY.
1 Step 9 1
2 Hot bed 1
3 M3*30 Screw 4
4 Spring 4
2 M3 wing nut 4




Assembly Step 12

Before Assembly

Attention: This hole is for Z axis guide rod positioning

A

M3%12

Name and Qty. of printer parts

Item Mame of parts QTy.
1 Step11 1
2 Z axis motor 2
3 7 axis motor fixed plate 2
4 | Z axis motor support Plate 4
9 | Z axis Limit switch fixed plate| 2
6 | 7 axis Limit switch A 20CM 1
7 M3*18 Screw 10
8 M3 Nut 10
9 M3*12 Screw 8
10 M3*30 Screw 2
11 M2*12 Screw




Assembly Step 13

Z axis Guide rod:380mm

Name and Qty. of printer parts

Name of parts

QTy.

Step 1

1

Step 12

1

Right Z axis nut support

1

Guide rod back up plate

Z axis Guide rod 380mm

M3*18 screw

M3 Nut

Wl @| | & |w|ba| =

M2.3*10 screw

Ihg B (AR R




Assembly Step 14 !

-J
¢

After Assembly




Assembly Step 15

Name and Qty. of printer parts

Item Name of parts QTy.

1 Step 14 1

Before Assembly

2 | T type lead screw 345mm 2

Attention: loose the
jackscrew of elastic
coupling to place T
lead screw to the
bottom, then tighten
the jackscrew.

T lead screw 345mm After Assembly




Assembly Step 16

X axis Guide rod 436mm

Attention: Please keep A&B at the same level during X
rods installation. Knock the guide rods with a hammer

slightly if it’s hard to place.

Name and Qty. of printer parts

ltem Name of parts QTY.
1 Step 15 1
2 X axis Guide rod 2
3 Linear bearing 3




Assembly Step 17

Before disassembly After disassembly

After disassembly

Loose M4*6 screws first,
then separate extruder
from L black aluminum
parts, remember to
keep the screws.




Assembly Step 18

Before Assembly

2 -
-

Replace M3*20
screws with M3*45
screws

M3*45 screw holes

Name of QTY. of printer part

Item Hame of parts

Extruder taken from Step 17

40¢10 Fan

4011 Cooling fin

Fan cover

T I e e %a
1 ]

N3*45 Screw

b= e N L =

M3 Spacer B8




Assembly Step 19

Before Assembly

After Assembly

Name of QTY. of printer part

Item Name of parts qry.
1 Step 16 1
2 | The black aluminum removed from step 17 1

12

M4*8 Screw




Assembly Step 20

Name of QTY. of printer part

Attention: Install M4*6 screw. Tighten M6 Screw
on the throat with spanner till extruder is not
loose.

Item Name of parts Qry.
Step 18 1

2 Step 19 1
3 N4+ 6 We taken from Step 17 1

Before Assgmbly

After Assembly




Assembly Step 21

Before Assembly

Name of QTY. of printer part

Ttem Mame of parts QY.
1 Step 20 1
2 5015 Air blower 1
3 Wind mouth 1
4 M3*+18 screw 2

After Assembly




Assembly Step 22

Before Assembly

After Assembly

Name of QTY. of printer part

Hame of parts

A axis motor

Left 7 axis nut support

M3#20 Screw

MM
1 ]




Name of QTY. of printer part

Assembly Step 23 — Neme of parts ar.
1 Belt 1
2 H3*18 screw 2
3 N3 Hut 4 q

Attention: Belt is for X,Y axis transmitting . The length of belt is
1.5m in total. Normally there’ll be 10-20cm left after installation.







Assembly Step 25

Before Assembly

Name of QTY. of printer part

Item Name of parts QrY.
1 LCD 2004 screen 1
2 Pillar washer N3+7 4
3 Screen baffle plate 1
4 N3*30 screw 4
5 03 Hut 8

After Assembly




Assembly Step 26

Attention This is the wiring diagram of power supply. 1, 2, 3 seperately represent the line
of fire (brown),Zero line (blue), ground wire (yellow). 4,5, 6 represent negative pole (black)

(-);7,8,9 represent the positive pole (red) (+).To avoid danger , please assure the
installation is correct .

A xS ES W

Brown blue yellow blackicom red(+v)

1 2 456 789




Assembly Step 27

Red circles stand for the power
screw holes

Before Assembly

Power Supply

ON-

M3*12

Name of QTY. of printer part

Item Name of parts QTY.
1 Step 20 1
2 Power Supply 12V 1
3 H3*12screw 3

After Assembly




Assembly Step 28

Before Assembly
| —-—

o~
Mainboard
Name of QTY. of printer part
Item Mame of parts QTY.
1 Step 27 1
p Mainboard 1
3 N3#30 screw 4
i N3 Hut q
o Pillar washer N3*15 4

After Assembly




Assembly Step 29

Attention: Please use the corresponding wire , especially motor wire & limited switch wire.

Length of A8 Components Wire

NO. Option Leng th (mm)
1 Power supply wire 650 'mm
2 X motor wire 400mm
3 Y motor wire 400mm
4 Left Z motor wire 400mm
h Right 7 motor wire 900 mm
b ¥ limited switch wire 500 mm
T Y limited switch wire 500 mm
8 Z limited switch wire 200 mm
9 Extruder motor wire 900mm
10 4010 Fan wire 1100mm
11 5015 Blower wire 1100mm
12 Heating pipe wire 1000mm
13 Extruder thermistor wire 1000mm
14 Hotbed wire 900mm
15 X Belt
16 Y Belt 1700mm
17 Screen wire 500mm




Assembly Step 30

Attention: Please connect the electronics wire to each components correspondingly.

There is no need to separate
positive and negative electrodes

(+ red line, - black line)

Note: Please make sure the wire of the
power supply connect the connector in Max.

40%10 Fan

50%15 Air blower

Hotbed line

Extruder line

Power input line

X axis motor Y axis motor Z1 axis motor Z2 axis motor  Extruder

! hm—-nh—-mﬁn—ﬂ- Ll It
SR IS &3 i!b

SD card port

USB port

J3 display screen
(J3: No connection require
LCD display screen

> . ‘ o Cae
c> N 1 L
é_ 1 = 'l <
f
Nozzle thermistor ] ]— X axis limit switch

Heating thermistor Y axis limit switch

Z axis limit

switch



Assembly Step 31

Name of QTY. of printer part

Item Mame of parts QTY.
1 Filament support plate p
9 Filament support plate 9

connecting plate
3 Threaded rod 150mm 1
4 N8 screw 4
5 M3*+18 screw 4
6 3 Hut 4




Assembly Step 32 Installation Picture 1




Assembly Step 32 Installation Picture 2




Assembly Step 32 Installation Picture 3




Picture 4

Assembly Step 32 Installation




Assembly Step 32 Installation Picture 5




Installation Complete

* Congratulations ! You have just made
yourself a 3D printer !

* Please contact your 3D printer supplier if any
puzzles during using process.

 Thank you for choosing our products, we will
always provide you more services.



	A8 3D Printer Installation Guide
	幻灯片编号 2
	幻灯片编号 3
	幻灯片编号 4
	幻灯片编号 5
	A8 Assembly Instructions 
	A8 assembly parts list 1
	A8 assembly parts list 2
	A8 assembly parts list 3
	A8 assembly parts list 4
	A8 assembly parts list 5
	A8 assembly parts list 6
	Name of each printer part
	       Assembly Step 1�
	Assembly Step 2�
	Assembly Step 3�
	Assembly Step 4
	Assembly Step 5
	Assembly Step 6
	Assembly Step 7
	Assembly Step 8
	Assembly Step 9
	Assembly Step 10
	Assembly Step 11
	Assembly Step 12
	Assembly Step 13
	Assembly Step 14
	Assembly Step 15
	Assembly Step 16
	Assembly Step 17
	Assembly Step 18
	Assembly Step 19 
	Assembly Step 20
	Assembly Step 21
	Assembly Step 22
	Assembly Step 23
	Assembly Step 24
	Assembly Step 25
	Assembly Step 26
	Assembly Step 27
	Assembly Step 28
	Assembly Step 29
	Assembly Step 30
	Assembly Step 31
	Assembly Step 32 Installation Picture 1�
	Assembly Step 32 Installation Picture 2
	Assembly Step 32 Installation Picture 3
	Assembly Step 32 Installation Picture 4
	Assembly Step 32 Installation Picture 5
	Installation Complete

